INSTRUCTION MANUAL

AL-335
Bench Lathe with Stand (240V)
300 x 910mm

L183



Instruction Manual for AL-335 (L183) 23/8/2012

Special  Attention

i. Removing the wooden crate, if the standard
accessories do not accord with the packing list,
please contact the seller.

2. Never attempt to use, operate or adjust the

lathe before reading the operation manual and

understanding the installation procedure. If

malfunction appears send for professional
technicians to make maintenance.

3. Wear gaberdine, approved safty glass and
face shield while using this machine to make
maintenance .

4. Forbidden to wear gloves, high-heel shoes
and skirts. | |

5. Be subject to alteration withoui: notice
during the production procedure.

6. Under the condition of normal use and
maintenance, if the operation is not satisfied, please

contact the seller.




CONTENTS

| mSTRUCTIONg.' ceesiseseesesesenensrnasaarenass seriinsse 4
_ MAIN TECHNICAL SPECIICATIONS 4
HOISTING& INSTALLAIION. 6

TRANSMISSION SYSTEM & PARTS «-sverestessesces: _9{

- LUBRICATION SYSTEM 15

_FLECTRICAL SYSTEM 17

INSRUCTIONS ON TRJAL; ADJUSTMENT
&OPERATION 25
MA!NT}:NANCE ;23

10. RETTEDPARTS 30
1. OPT’IONAL ACCESSORIES 32




Instruction Manual for AL-335 (L183) 23/8/2012

r AL, Lo re vy SO
=y
g ot
N 4
<
“
&
£
%
it .
Q g
e 3 =
<3
O o
-t
F—
thy
W]
)
Fze Faa el
- : . e
] 25
(0491068
(09&)3915?99,39@0 (0821 00217028900

-}

S Asey =

N L] - - E . cb
. . ““'@“’ . E

e

)




_ 5 . - - Pl _' _ E - Instruction Manual for AL-335 (L183) 23/8/2012

T hzs machme is a small scale umversal engme

--_athe | It can perform varlous tummg memc threads

__;and Enghsh threads ST s

| The machme 15 charac‘terzzed by a sxmple |
censtmctlon an easy operatzon large spmdle bore:
'-cmd small space occupa,txon It is used in the

msi:m;mnt mdustry and repamng workshops and 1S

su1ta,ble for meta,l manufacturmg in smgle pzece
small and medzum batch productxon
2. MAIN TECHNICAL SPECIFICATIONS
,_  FROM.1
R .CQ623O.A_~1 | cosnc
~ Max swing over bed 300mm- . . 320mm
__%_ﬁing n gap | 430mm - 450mm
'D_l_stance between | : 810mm R K OOOmm
cenin _ CQ6230AX730(610mm) Jumm
Thre ads whzch can Lmperia} 32kinds 0.4-7
becut e “Metric 32 kinds 4-60TP1
Longitudinal. . feed C 40Kinds 0.0527-12912
range  perspindle | . o :
: mm/rev
revoltion — _ e
Gross feed Tan®e !’ 4o1inq06014-0.3448mm or 0.011-0.276mm .
| per spindle | R
| revoltion N S L
| Saddie aver < p 760mm | -'88.0:111:;";
_H;,-n. N CQGQSOAK'}’SO(SG{)mm) | Al
Max - swing - over E - : i?Bmm -
.| apron_ : o -
‘Spmd&e b{)re ' S Bmm.




Instruction Manual for AL-335 (L183)

Taper of spindle bore

MTNOS5

Range of spindle speeds(9steps
or 18 steps) _

75-1400r.p.m 6r 65-1810rp.n

Lead serew pitch .
' 8TPI 3mm

Cross screw piﬁ;h - S -

| 10TPIZmm

Cross feed per division on its dial

23/8/2012

0.001 * (0.025mm) or 0.001 * (0.02mm)

Tool post screw piteh |

FYTPT or 2Zmim

Tool post feed per division on its
dial

0.001 " (0.02mm)

Max rotary angle of tool post

+90°
TI‘(:;oi slide travel -
76min
Saddle travel :
_ - 1_30_mm
Dia of tailstock quill _
' ' - 3Z2mm
H'Faper of tailstock quill bore . ' '
' M.TNQ.3
Ma> travel of tailstock quill
' _ 100min
Motor frequency ]
: - 50Hz or 60Hz
Motor power L1 or 1.5KW

Motor speed

1440R.P.M or 1720R PM- j

Mator voltage

..

380V three phase or 220V single phase ]




7 Instruction Manual for AL-335 (L183) ' 23/8/2012

3 H'ESHG & ENSTLLA’HON

o 3 1 lesh removmg the wooden crate from around the--- |
| lathe check the accessorxcs accordmg to the Packmg hst
o 3 2 Remove the protectmn papsr from the unpamtcd suie':
Of the lathe. Cleam all surfaces Off antl—mst ozi usmg ‘a mild
'._:"commerczal so]vent kezosene or d:esel fuel . R
| 3 3 Slmg lathe as shown m ‘the hezstmg F1g2 When itis .

) bcmg transportc,d | T |
| | 34 The ﬁxed dlmensmn ofthe machmc :s shown m I“IgB o
B lhe lathe siand cabmets should be ﬁxed fn‘mly to the base: |

3 5 1t's 1mportant t{) kef:p the tracks level to get the main:-_ |
process,mg precision of the productzon Please follow the steps

| ._.belﬂw Io move the saddle to headstock untx] it rcaches the o
_-Lnd of thc lathe tracks put the level on the apron to form the_-
'-ngghi angle loose the hxmg bolts ‘And adjust the end of ]athef
usmgj hxms re )mt ihe Steps UHtll the two ends of tracks m

| _.levcl C()l‘l(lﬂi()n and {ix thc bolts fi rmly (along the length |

| __ dlr&won of l iracks Ll’l’01<{} 02/ 1000 and horzzontal' .
"_dzxmuon} erf01<0 04/1000 ) o o |

3.6 When transportmg and opemng the wooden crate there." .
‘may be some- other thmgs on the Iathe before the leading
|  tracks are cleaned thoroughly,do not meve the sadd]e and the'_'

o ta;lsiockl | g - |




SyIBT Syl 1SIOY 01 UOTIISOd 7 BI4

23/8/2012

Instruction Manual for AL-335 (L183)

BAR




23/8/2012

Instruction Manual for AL-335 (L183)

. sjeuiqeo puess yiel X0j SUOTSUSWTp BUTXId ¢ Bid
(00¥1) 0091 V05e9e0 011 328960 -
e T (0IN0RVOLLIVD 060V DZE00 Gis
— . v .
& & i
. T T R
@ . CO
1= T S : s 3
@ _ 13
o (012) 06 " V0S5O0 Ol 028900 082



10 Instruction Manual for AL-335 (L183) 23/8/2012
4 TRANSMISSION SYSTEM &PARTS
Transmission system see Kig.4 From.2
Nuo.of - Modulus
) _ Pressure .
Kinds teeth of Of Material Notes
. anple
thread pitch
1 Geny 12 M2 20 45
2 Gesr 23 :ME e 45
K Gear 47 M2 W A5
4 ¢ Gear 36 M2 My 43
5 Geny S5 M2 20° A5
6 L Gear 31 M2 20° 45
7 Gear 15 M2 20° 45
8 Genr 58 M2 24° 45
Head-s . : - :
9 Geur 21 M2 20 43
10 Gear A5 M2 24° 45
tock : '
Co1l Genr Al M2 2067 48
12 Gear 16 M2 20° 45
13 Gear 83 M2 24° 45
B Paivde 45 M2 70 43
Gear
e A0 M2 20° 45
. At V2 pit 45
Pairde .
IS5 Ges '
vear 15 M2 20° 45




11

Instruction Manual for AL-335 (L183)

23/8/2012

. Continuing

~ Noof
. feethof
- thread

- Modulus of

o opiteh |

- Pressure |
Cangle |

Maie:riai

1 Woles

Feed-
box

e

Gear

M5

oo _200.

45

~ Gear _

200

45

Gear |

1 x M225 S

a0 |

45

19

. _Tripiica_té _
Gewr |

200

45

1 M2a5

20°

45

M225

2°

20

L Gear

20

M2.25

20°

43

ot

38

L
T

- 45

22

Gear

27

oM2.25

20°

45

23

- Cear

21

M2.25

20°.

45

7

Gear

3

M2.25

20°

45

25

© QGear

o

M2.25

a3

26

Paired
. Gear

36

M2.25

o

B AR S

4

2

. M2.25

200

45

: 27

Pai red

Gear

15

M225

.zod. .

45

n

M2.25

1 20°

45

28

Gear

23

M2.25

207

Co4s

29

Gear |

M2.25

. 200.

30

Gear

15

M2.25

20°

as

__ Ap_ron o

3t

- Gear,

11

M2.25

20°

45

32

R.ack

 M225

o 20°

45

Lead

" Single
 thread -

8T.P.lor 3mim

29° or 30°

45 -

34

BCTEW

| naf it

" Single
~ thread

| zqsn6-63 -

35

- Worm

Single
" thread”

MS2

45

36

Waorm gear '

24

MS2

7Q8n6-6-3

10




12

Instruction Manual for AL-335 (L183) 23/8/2012
B Continuing
i Part Kind No.of testh Modulus of | Pressure Materi ;' Not
. erta :
Pats No. * of thread pitch angle ares
37 Gear 15 M2 20° 45
38 Gear 50 M2 20° ZQ5n6-6-3
39 | Gedr 25 M2 20° 45
| ' . Left
Single ~ . : _ _
40 Nut HOT.RIL Zmm ZQSn6-6-3 hand
o thread _
. - tread
' Single _
1 41 " Screw | TP Zmin 45
o ' . thread ‘ o
| Apon | 42 'Gear 14 M2 20° 45
- 43 Gear 51 M2 20° 45
44 Gear 43 M2 20° 45
45 | Gear | | 25 M2 200 45
46 | Gear 48 M2 20° a5
47 | soew | 8 iorpi2mm s
- thread ‘
) Singte
48 Nut ; 16T.PL. 2mm ZQSn6-6-3
_ : thread :
Rod’ Single L : Lcﬁ
49 |. _ 4 WOTRL Zmm 45 hand
. screw thraad - o
Tail- ‘ tread
stock ) , Left
: Single - : _ :
50 Nut {0T.P4. 2mm . ZQ8Sn6-6-3 hand
: thread - _ _ :
- : : -ts‘f_:-ad
Gear: 2 | ML 20° |
"Gear 24 S ML25 20°. 45
o Gear 26 M1.25 20° 45
C ' i )
za“ Gear 44 M1.25 20° 45
gear - Gear 48 _ Mi.Z& 20° 45
‘ Gear 52 M1:25 20° 45 .
Gear | 127120) | M12s | 200 45 Paired
| ' Gear

i1




. 23/8/2012

Instruction Manual for AL-335 (L183)

13

. _. Wo184s aﬁmmwammﬁw 7314

e

Lientt -
WY

50192

i2



14

Instruction Manual for AL-335 (L183)

5 BEARING DISTRIBUTION

23/8/2012

Bearing list (see Fig.5) Form 3
- TYPR MName Specification Qty | Instz’ﬂfation
60104 Ball bearing single row 20x42x 12 !
60105 Single row ba.!{ihearmg with 254712 |
S o Shied
304 Singe row baf_l bearing with 20%52%15 i |
shield _ ;'
S S 1
104 . Single row ball beating 2024212 2
e _ SRS SR ..,._h._~| Headstock
105 Single row ball beaving | 25%17x12 | 2 |
e et s e ___(___.,,_,.\.w,,l men '
204 Single row ball bearing 20x37x14 b
D721 Single row taper roller bearing l 55x100x=22 .
D7212 Single row faper roller bearing | 60x110%22 1
102 Single row ball bearing 15%32%9 3
103 Single row ball bearing 17x35%10 8
7000103 Single row ball beaying 17x35%8 1 Feedbox
8103 Single row pfliow block 1 7x39 8 |
B bearing s
2104 Single row p'iiiow block 20x35%10 i
bearing e B
$101 Single row p‘dlow block 12%26%9 9
bearing Carriage
21m Single row p.lHOW block 15%280 9
u bearing N L
o ; _
8101 Single row pillow block (2x26x8 | 1 | Tail stock
_ bearing _ 0
60103 Single row ball bearing Cppasxig | oo | Chanee
gear

13



uoTANGIIISTY ssuTIeq ¢ 814

23/8/2012

SH0004.

&

o

i}

[Te]

[32]

[40] )

m R I 3 % § I T

: g

: il

M x mzw.. 0T

C

.m SR A A 113

2 o Hn s —
i

11540

iorg T N L | VoL r@x | WJ_ ™ M..J
_ | A sl

15

W Ol

14



16 Instruction Manual for AL-335 (L183) 23/8/2012

6. LUERECA’HON SYSTEM

o All the moving part:, and shdmg surface should be lubrzca.ted
::;;'f;j.)l.ease consult Flg 6. ‘_
: - Ol cap 13 the cover of head%tock First Operx the c:over Ol
ﬁfust be. up to the mdicatm mark normally cha,nge the ozl after
.- _three m{)nths TC drain the whole waste ozl by removmg the drain
'plug, then Tinse the headstock w1th the: coal oil and rcfill tha.__
machme 011 in the headstock

011 cap 2 to 11 are ball oﬂexs (see Flg 6), ex:cept for fillmg the
ozl up to the mdicator mark.at oil cap 2 & 6 ,other oil caps shauld_-
be oiled twme a day by oil gun. | ' |

Oil cap 2 is the bal_l oilers for feed box .Qil -";-i:ap-B is for the
'chang\gear , 0il cap 4 for the saddle, oil .f;af)‘S_ is headstock, feed
box & apron. "Oil cap 6(two ball. oilers) for apron . Qil cap 7 for
hand wheel. Oil cap 8(two ball ailéx's) for the support Oil éép 9 for
the stail stock. O1l c:ap 10 fez the shdmg cattmg rest, Oil cap 11 for
the sddle screw rod

Other shdmg Sur faées 1:1clud1ng 'th{: swallowﬁtazl»shape notch B
'half nut, lead screw rod, controllmg md tallstock quxll etc
| Before and aﬁer openratzon these surfaces must be 01led

Recommendmg lubncatzon oil: 20 machxne 011

. _..15 N



23/8/2012

Instruction Manual for AL-335 (L183)

17

woysks UoTIROTIqNT 9 Bld




18 Instruction Manual for AL-335 (L183)

'}7 ELECTRICAL SYSTEMS
For the connectmn of the ZZOVBSOV three phase 50HZ
standard lathes, see Fxg 7 and the connectmn of 110v/220v
. smgle phase SOHZ standard hthes, see fig.8.

If there Is any changes on ‘the. connectxon pease check. the
'_aconnectmn figure on the motor.

- For the elactr;cal t:ormectmn Jﬁst connect. the electrm
power lines Wi_t_h_' 't_he lead-mg end of the lathe, and the 15/30A
fuse -b.ox rnizs’t_ be cénnefcted on the power lines. |

| Electrical control bd:é: is located behing the headstock.

The cdntrolling leve'l should remain in the middle and also

~ press down the switch to keep the electrical power off.
Push the controllmg lever up, the spmdle wxll turn

lockwxse push the controllmg lever down, the spindle will

23/8/2012

| tum countevr:lockwme If not, switch off the power exx,hqnge

| the lmes accordmg to the mnnectlon fi gu:e on the motor.
Set the controllmg lever in the middle, you can stop the
lathe

| The machine must be ‘connected to ground or ground wire.

47



19 - lnstructlon Manual forAL 335 (L183) o L | 23/8/2012

"E‘he hst oi’ elecmcal componems(three phase)

From 4

R A'moam Natas S 1

Y9054 380V IKW' z S

y :-.:_-.:-_:_13247 636A3P |
380V

- '-_ }mi 632A30 |
A |

SECTIN TAr I A PR DR SEEE
¥ AR B A g rd |1
S| gpep, | LAMN0TRd )1

sB, | Knob -LASS—HIZO’? black oo |

HL | ._ Indzcatmg ' A})}gg 3;21 SGZ-_
B hghi R White__,_

_"S.Qi'SQ-z -Swltch-_i

. SQSQs | Swich | - LXWS-LIMAL 1| To switch off

KMEM, | Comsctor | LO-DLOY24V | 1 |
KMy | Comtactor’ | - LCrDI29 |1 ) coolant

KA | Relay | 0404V | 1

. U_sed-_for_,the :

SQ5 - SWﬁCh LXWS"I}NIIL ' 1 o break




Instruction Manual for AL-335 (L183) 23/8/2012

e .
A
o Pl
N?“ ] T
i
T )
N
- Gy E
<L
N F1
g o LI S
S o 7
it S R @
"é;; o ’ L
oiyf o i =
' ' | 4«% =
\ N ~
T =
< o
Hel C:.
- €
hor :
5
N H et
A o/ o H
O
T4
i
[x1
e r—
= &b
—~ -, .
. ”\k’%k Aer*:' | T T
[i£ 9 1751 3 N\M P
U: 3 {’f‘{;
e iy o,
J\ \ \\ Uy’jg;%m
&
ee9 " | “
PO T ’




Instruction Manual for AL-335 (L183) 23/8/2012

© Thelist of electrieal components(single phas)

. _qum-.s

Code | '._"'-_Namé'_ " T&q;e - Amount 'Nute__s_' o

G b T Y004 2200

QP2 | swieeh o oopzanerzaze L 1 |

e : Tfiins'.f{}.g.';.;ig]} : ._JBI{_-:‘;*;_.__G,_} _ 1

Lo e

s | S Kueb - [ 142&'38_{1_'z;ib_‘i_'z’;:_@t; I

Tndicaling | ADIS8.8/21-8G, |

ST co dighe P white”

SQ;SQ : S‘mtch '. : LXW*"?-H(’}EFI L

CSQSQe | Switeh | LXWSIIMA L U L Foswitchoff |

KMIKM?2 _'3 (;‘m!_lu_.ct'm‘f ; LCEDES?;-!V [N EEE S

B KMS '- - Contactor o LC,-i}_i__?,_.E'_I'_;éw_‘__. 1 .'i ‘_ i

CEA | Rawy | onckseay b1

S o o N S .{Z.\"c_d_ﬁ_}_}‘:
1 SAL 10U Keeb | LAUBIOABEek | L 1 coolan

system

: U&ul fur the

CUUBQEL b Swieeh | LXWRLINGL | 0 o TR
R : R o .o !u_jc;ti_{_."

'Uﬁ.kftf 'ﬁn'_{_fié'
hight L

20




23/8/2012

Instruction Manual for AL-335 (L183)

22

(eseyd eTBuIS)WNTAIOUTId TROLIIVSTd § 214

2109/ ZHOS  AOYZ~AQ!

wom

A
RARISN

[4

B\ A\
. AY

_ﬂ_

m rmrr ity

\
|

+ @ -

AR AR AT

&

21



23/8/2012

Instruction Manual for AL-335 (L183)

23

xogpeay odil T sieas] uoilmaedg 4314

22



23/8/2012

Instruction Manual for AL-335 (L183)

24

xoqpesg sdi1 1T Sieasy uoTieaad)

01 814

23



25 Instruction Manual for AL-335 (L183) 23/8/2012

Operation le’vezz*_s_ ITI type Feedbox

 Fig.11




26

Instruction Manual for AL-335 (L183) 23/8/2012

8 ZNSTRUCT IONS ON TRIAL AEJUSTMENT &

OPERATION
81 ‘Before operation, read opsrauon manual careﬁxlly,.
tmderstand the ‘request on ad_;ustment, operatmn, upkeep and
labracatmn to the lathes. -
8.2 From motor to the low speed wheels, there is one or two
TYPE belt. Before switiching on the lathe, check the belt

- _whether it’s too tight or not. It’s in normal condition that usually
with finger you can press down lor 2 inches. Too txght belt will.

spml the bearings, so the tight belt must be adjusted.

8.3 When tring the lathe, put the. speed change lever in Tow
speed position and keep the lathe running for 20 mmutes, if -it’s
normal, gradually change the speed of the spmdle up to thic fastest
(set the feed selection lever in the moderate speed posﬁxon for the

| spmdle, every grade running over S minutes)

-Caution: The speed cannot be changed ()nly after the motor

completely stops rurining. _ :
8.4 The lathe operation lever, see Fxg 9.10; i
8.4.1 Spindle. | -
With the help of spindle 1. 2 & Vw-Type belt, headstock can

| supply within the scope of 18 kinds and 9 kinds of speed from 65
- to 1810rp.m or 75 to 1400 r.pm,’ you can see from the.speed
~ diagram on the headstock.

- Move the- startmg lever' 11 wp, spmdie w:ll turn

- aeuntercclackwxse, move the starting lev@r dcwn spmdle will turn

- clock wise. Somctxmes we'll adjust the moving dnrectmn accnrdmg-

to custnmers requiest.

8.4.2 IHItypeFeedbox S

Lever 4 is the selection lever for common cuttmg axld

thmadmg Lever 5,6,21 for controlling the Spaed of the feedbox.
Lever 5.has 5 posxtmns, lever 6 also has 5 positions. Lever 21 has 2
posxhons, moving the three levers to get all kings of feed rate listed
in the diagram on the Ieft of the headstock, also to be able to get
the metric & imperial threadings listed in the dtagram in'the front
if the feedbox, . :

25



27

Instruction Manual for AL-335 (L183) 23/8/2012

.".':'--TyﬁeFeedbox - -
ush lever 4 inside to choose the common. cuttmg and

~thr ading; 1eft move for cutting shaft, right move for threading,

g_’back to choose the Jeft and rzghi pasﬁmns for controlling

'?:i;;gi'th feed rate and size of the threads. Lever 5 is pushed inside or

dtawn back to choese S posmons __fﬂr controllmg ’the feed mte and
':the szze of threads |

~Caution:’ T’he spxridle rmzst be stOpped mnnmg before

mevmg any above lavers

8.4.3 Carriage: SNSRI —

Rotate hand wheel 7 to make the camage movmg along the
leading tracks. - o

Cross feed seiection lever 19 used for the saddle movmg
forward and back-ward by ‘manual operation. |

Compaund fuction lever 16 is vsed to, move. the fcllow rest
mannally and adjust itto. any angles to cut the, ﬂlreads and process
the parts with angles.

. When pracessing the threacls operate half nut engage lever 9.
Feed selection lever 8 is to adjust the feed ratc/threadmg pifch
horizontally and longxtudmally, with a safety plug in the lever.

~ When the lathe remains in a certain’ feedmg state, it can prevent the
unexpected combination, the lever has 3 positions: -

. (O At neutral position or non-combination position- @ Move
it up to feed longitudinally. @ Move it down to feed herzzontally
‘When the moving direction of the spindle is not chazzged the feed

rate selection 3 can change the dzrect:on of the feedmg movement

horizontally or longxtudmally
Thread disorder in stalation 10 is used tor makmg the half’ nut
and guides crew connect on the same thread which is just being

- cut, but please pay attention: When the guides crew turns a circle,

the mlmber of the thread on the product is integer the thread. will be

~ in order, but if the guldes crew turns a circle, the number of the

thread is not integer, thethread will be in dzsorder In order to be
‘converient in processing thrcads, yon can use the 1hread d:sorder

installation, please see the meaning of the cocle. on the thread

dtsorder mstalatwn o

26



28 Instruction Manual for AL-335 (L183) 23/8/2012

Code | | Explanation
18 | Aline any number(1-8)press half nut lever, no disorder -
H | Bvery time aline mark “1” press half nut lever down, no disorder, |-

Every tirve aline mark “1I™ or 5" press half nut tever down, to
H _ .

disorder.

s ?' Every mne alme mark"l‘ 3.5, 7" pness half nut levm dOWn no
S disorder, _

~ | No need of thread disorder in stalation, press half -nut down at
ya any position, no disorder. : _ o

Clamping lever 18 is used to lock the follow rest and prevent
it from loosening. Li)osen the lever, you can turn the follow rest
counter-clockwise to change the cutting tools.

8.4.4 Tailstock |

Handwheel 12 is used to feed or withdraw the tailstock quill.
Reverse the handwheel until it stops, you can withdraw the using
tool automatically. Tailstock clamping on the cading tracks the

lever remains upward when it is locked, the lever remains down
ward when it is loosened. Quill clamping lever 13 is to prevent the
mll from moving , before rotating the handwheel 12 , loosen the
lever. At the right position you need, lock the quill tightly, The two
bolts at the lateral sides of the tailstock are used to move the -
tailstock, when you adjust it to the right angle, tzghten the two
bOltS : _ . o
8.5 Adjust the nut gap on the carriage csee Fig.2. Rotate the
peg 1 on the nut to the satisfied saddle moving and required travel.

27



29

. Instruction Manual for AL-335(L183) - . 23/8/2012

8. 6 Chuck and faceplatﬂ mounting see F ig.13. The connection
betwaen spmdle ‘and chuck or faceplate i is made by D-Cam lock

“structure. When' mounting, put the three pull pins of chuck or
f faceplate into the three holes on the spindle face end, The turn the
-'_three cams with the aid of square head wrench. When turning the
“cams' clockwise, the chuck or faceplate lel be locked. When
“turning the cams counter- clockwxse to certam pomt -the chuck or
faceplate can be detached. |

" 9 MAINTENANCE | -

9.1 Before operation,. check the 011 mdzcator, refer 10
lubrication Fig6 and lubricate all sliding and rolling parts.

9.2 Avoid hurting from chips, every sliding '-SU’rfa{:e should be
cleaned, check the felts at every side of the carriage. If it’s
damaged or dirty, just change or clean it. After operation clean
every part of the lathe, lubricate the shdmg surface feed rod,
guxdescrew to prevent from rusting.

9.3 Periodically. wash headstock, feed box apron and change

lubrieation oil.

9.4Avoid oil leaking mta motor and v-type belt, tlmely check
and adjust v-type belt,

9.5 When rotatmg the spindie, never stir the speed change in
order to prevent the gears from being damaged. 1f you can’t move
the speed chang lever, use hand to rotate the spindle. |

9.6 The motor can turn clockwise and counter-clock wise to
change the rotatmg direction of the spmdle but never change the
motor rotating direction before stopping the running of the s'pmdle

9.7 When operatmg the sleady rest or follow test, the _]amt-
between sliding part and word part needs to be lubr:cated very
often.

. 9.8 Avoid spmdle bench szdes, spmdle taper & spmdle b()i‘ﬁ
from becoming unsmvoth, for that will’ effect the processing
precision. - . o :

- 9.9 When somethmg goes Wrong w1th the iathe mamtam it in
no time. -

28



30 Instruction Manual for AL-335 (L183) 23/8/2012

Figl2 Adjust the gD of horizontal feeding nut

1 lock -
M bloek shape pin

A A

Figi?) - Chlick or face platelock strueture

29



31 Instruction Manual for AL-335 (L183) 23/8/2012

| 19 FRE’E‘TED PARIS

| :f'.: NO Na.f_lle_.-. Mﬁena{ | Mount | Noie -_

:fi121%  ;: I*ﬁﬁﬁﬁgfﬁﬁi fffff?'”"":””°”'" :“”*f_ cx)5230u§104

A

|2 | Halrnee | 70f

Clwemme ol

{393

z;mg -

=M

oy e

= 3

Additional Figl 7Q5n6-6-3



32 Instruction Manual for AL-335 (L183)
4~93
==
NS 2 N
3. “_. iy Tl | LY X \!J . Y }
1 -~
o Myt
o B8 iy 8
3 = _ g e
e - by
i T, VU, i, S WL W W .\ \\
USROS

Y od L%
: o
ﬂ B o :[>
Jo*y

5

49

$20.5
@227

Additional Fig2 Half Nut Material

31




33

Instruction Manual for AL-335 (L183) 23/8/2012
11 OPTIONAL ACCESSORIES | |
| In order to meet the need of the customers, besr,des 'the
iﬁ_-f__:_'standard ascessenes, we produce some optwnal accessanes
:5-._:"';5_-Customers should men‘aon the producer when offeﬂng orders 50
that we can arraz}gé Lhe productlon The payment 15 extra
(j)';i_ticnal _'ag'c;es'séfie_s sé_e_ Fig 1 o | |
No. | _Namé' . Amount ' Noia )
1 | Steady rest hiSet .
2 - Folléwfe_s.t | _I;'Se‘i:»_ .
3 4 jaw chrok Caset | |
4 - Fﬁc@latg | 4 1 Set -
5 ‘ Coolant system 1 Set -
6 | Safety chuck cover  Set With switoh
7 | Live center MT.No3 ISet -
8 I*oot break i 1 Set

32




34

Instruction Manual for AL-335 (L183) 23/8/2012

' BE SUBJECT TO ALTERATION WITHOUT NOTICE

33



35

_z CONTEN“ i
'z BED ASSEMBLY

) ‘7 GEAR BOX. -11*
5.COMPOUND REST-
{1.TOIL STOCK
12.CHANGE GEAR
15, SPEC{AL ACCFSSOR{E‘:

' 17 FOLLOW REST

- is Posmomm DEVICE

'Instruction Manual for AL-335 (L183)

CONT ENTS

+23/8/2012

'iﬁséﬁnbfoe[;ii:if?!if?::;;f

12

ISGEA§3ék&fiixa&ﬁv o

2220

- SAI’RONM '-

——

28

BTN 1)1 Se——

i 3}

e

| ;3'.(:9NTR'OL SWITCH ASSEMBL Y--reeire

37

14, BED AND DRIVE ASSEMBLY

'

16 S’I’ILAY REST

_-_;«31

44

T

f--.z.9._1’_3ETGTiNG CQVER i

[EETYE1I7Y 1, SURSUE————

34



36 Instruction Manual for AL-335 (L183) 23/8/2012




37

Instruction Manual for AL-335 (L183) 23/8/2012
[BED ASSEMBLY R T
NO.| NAME |Q NOTE | NO.| NAME |OTY]  NOTE
"1 | Lathe bed | 1004
| | GB5783-86
2 | Sprew M12 X 40
3 | Rack gear . 1009
o “GB70-85
.4 | Screw M6 X 15
. GB879-860
_ 5. Pin TBEX20
6 | Rack gear | : 1011

37



23/8/2012

Instruction Manual for AL-335 (L183)

38




39

Instruction Manual for AL-335 (L183)

23/8/2012

Oy

NOTE

NO.

TNOTE

 Spindle

2034

230

TNAME

_E{ey . |

GB1096-79
SX'BQ;MH

1 Lockpin

2035 |

24 |

.20:_37:. b

“GB2089-80
0.6 X 4 % 22

Screw

" GB70-85

M6 X 12

Screw

GB70-85

Cover

2040

Cover

M8 K16
2038

- Oit seal

2028

Oil seal

2006

Beaﬁng_

GB276-79

304

“GB297-84

prziz

 Shaft

(ear

2031

Gear -

2039

2017

Gear

2030

31 |

- Key

GB1096-79
5% 18

10

- Gear

2029

32

Gear

2015

Nut

2024

<

Gear

2016,

21

Gear

2008

34

Circlip

GB894.1-86
36

sl

Beating

~GB297-64
T

35

- Gear

2022

{ 14

TNt

2007

36

- Gear

2020

1151

Cover

- 2005A

| 97

Gear

- 202

© QOil seal

2023

38

Circlip |

(5B894.1-86
45

IRAR

Screw

"GB70-85
M8 % 16

39

* Bearing

GB276-89
104

|18

~ Screw

GB77-85
M8 X8

40

Cover

2009

|19

“Collar

2025

41

- Oil seal

| 2009A

Screw.

GR70-85
M6 x 12

42

 Key

GB1096-79
8 x 108

1ot

. Screw

GB65-85
M3 x 8

43

- Screw. .

~ (3BB5-85
- M3 x8

Key.

 GB1096-79

8 x 45

| 44

Oil window

'GB1160.1-89 |
B

o _



40

Instruction Manual for AL-335 (L183)

23/8/2012

| GB1096.79 1

5% 80

“GB106679 |

G524

20?9

- Gear

'ﬁ*: 2013:

~Circlip

688941 86 72 .-

25

'Cir’cﬁp”' 3

T .:féééés 1'36_. |

AT

G‘Bm 8? REc

105

:.;_Beanng'

| L Sh’aﬁ" 5

202?3

74

. Csrchp :

68276 rry
105

mwm,w..._.——-m-«-w-._

688941 86 -
- 25 ;

Ctrci;p

GBBQS 1-86

- 42

_Cover |

?0128 .

'68275 89
104

| 78

_Offseal

HC4 692-—6?

PD25 X 46 % 10

g

68894 1- ?’6:_,__ Tor

- 20

M5 X 20 -

OII seal

HC4-692~67

=

. Pulley

- - Cover.

. 2004A

- WaSher 1

.. Berew

TGB70.85
M8 X 20

- Gear

2008

81

Ol seal

6834521 85
22 % 24

| Screw

GB?O 85 )

M6 x 15

- Screw

-"{587 885 :

| GB10%679 | .55:&3 1

‘CHX 8

MS ><-'833'-' :;

2001

1 key |

681096 ?9_
(35 >< 2{}

Ctrchp

_:,__:_68893@ 86

47

EE ¥ over

2063

o §§85

Gear

: 2032 -

(38894 1- 2?6:_:__ : 86 I

20

:ﬁgﬁﬁngf.‘;>

68276 89
204

(38276 89 87|

‘104

___';'-.__._.68894 186

20

T GB70-85 .

| ™e x__s_o__ __




41 Instruction Manual for AL-335 (L183) 23/8/2012
[NO.] NAME |QiY]  NOTE NO,; NAME  |QTY ' NOTE
o e e A e L
_gq scew | 1 | TR 1120 Fasca 2 2060

U P GB34521-86 GB78.85

91| Oilseal | 11 4524 |113] Screw 2 | Mex20

- | .1 JB1071-77

92 Screw _1: Misx 15 | 114 Gear | 2 2061

93| Cover | 1 2044 . |115]  Screw 1 | SBIESS

94 | Oilseal | 4 2062 |116| shitarm | 1 | 2054A

95 | Headstack | 1 | 2033  |117| cCollar | 1 2049

96 Pin v-.;.g_ﬁ...:Gﬂ;’%‘?s 118|  Shifter | 1 2043

| : GB34521-86 | T

97 Oitseat | 7 16 X 2.4 119 Shaft 1 2052 |
98| Shat .| 2 | 2046  |120 Pin. 1| GE8Tse.
199 | Shatam | 2 | 2042 [121| Boss |1 2051

N "GB879-86- |

101 Circp | 3 | ©B8931-80.

1102] Shifter | 2 2041

' T, GB1096Te o
1104] Handle | 3 2058

105] Boss | 2 2059

106 Bal | 4 | OREHI
1y e GB2089-80

107 Spring 4 1% 6 x 20

108 Gear 2 2047

GBTT66
109 Screw 4 M8 x 8

GB70-85
110 Screw 2 M12 x 25

41




42 Instruction Manual for AL-335 (L183) 23/8/2012




" 23/8/2012

43 Instruction Manual for AL-335 (L183)
GEAR BOX | N |
NO.|DESCRIPHON|QTY{ PART NO. |NO.|DESCRIPION|QTY |- PART NO. |
A | otcu |1 | SBUST dor ! moss | 1| 2087 |
BN .| GB294.1-86 ) | GBs79.86 |
3 Gear 3 3015 | 23| GearBox | 1 | 3001 |
| , o . | ©B77-85 |
- 4 Bushing 3 3016 | 24 Screw 3 - Mex8 |
| ' - ; (GB2089-80- |
5 Washgr 1 3024 .. 25 Spring 2 1545 % 7
6| Gear | 1| 3023 |26| stedBar | 2 | GB3886
T | | ) GB5738.85 |
7 Shaft 1 3022 27 Screw 2 MIOX30 |
8 FKey 1 6851'2916{}?9 2 8 Spring washer| 2 88?3'85
9| Cover | 1| 3031 |29| FeedRod | 1 1006
0|  Serew | 3| GBI f30| shar | 1| s |
11 | Guide Screw | 1 1005 | 31 Gear 1 3004 |
12| Sheath 2 3084 32 Plate 1 3029
. | GB301-84 | . "~ GB70.85
13 Beanng 4. 8103 33 Screw | 4 M6 x 16
L pin | _cBs79.86 | ' -'
14 Pin 21 OIS0 | 34 Shaft 1 3039 |
15|  Shat | 1 3028 | 35| Cieip | 1 [ CH8941-86 ]
6 Key | 2| CB109GT9 | a6 | shiter Am | 1 3040 |
G | B - GB879-85 |
17 ___;Ge_;ar- i .. 3026 ) 3? - Pin _ 1 ‘ ‘5><3Q-_ |
18 Nut a | OBOLIZBE 138 | shiter | 1 | 3041 |
19| Washer | 4 3025 |39| Bushing | 1 | 3019 |
20| Lever |1 6056 | 40| Screw | 1 ggﬁgﬁg

43




44

Instruction Manual for AL-335 (L183)

23/8/2012

NOTE

- :_"'-'-.:68109&79
i 3n6 X 6

53 | Shat

| 3020

_ ?“ ¥ ;Kéy;:.

T EB1096.79
BxX 75

SRR T

. i=;éG43: ._i

o7 |

" Key

..3014

las| e | 1

- s008,

;éBf

3003'

49 CoGear |t

os0r

69

68879 85
L 5 x 18

|50

Gear | 1| 3006

o

Y- T{sp

'}..aooz__ |

o Gear

71

L Serew

GB71-85
M6 X 5 °

?;52

 _fshéﬁf

: Qf3944 E

172

- Shaft -

- 3081

e

TGB119.86
E%25

T3

__ ‘Shaft |

. 3054

| 54

Gear b

74 |- Spring

GB2089-80
1x 8 X4l

55 Bushmg .

3046

" Slecve

'._ROSSf:

n Ee afin g 4

192

'.:-.;__':.-_-168279 39'. | 7 6

;ﬁHOuﬁng

3085

3013

S Nut

GB928-86

.f::f.hasi;?”

~Bushing

13050 -

Cos0s2 |




45

Instruction Manual for AL-335 (L183)

23/8/2012

wipabstaid

H




46

Instruction Manual for AL-335 (L183)

23/8/2012

“NOTE

| NAME

1 GB115586

6

NO.|”
igg;f;“

1 30298 .

NOTE 1

+- '._68?0;85_ S EEREE

M6 x 12

130328

P

30038

& 03

27

30308

-+ (381'09'&.;79'-"
B XY

30028

-?f:féggfg_

129

Gear

- 30260

. | GB1096-79

690

30

Gear

3007C

- 30058

Washer

3008C

. 30668

32

Circlip

“6B893.1-86
. 35

GB71-85

| . MEXx 8

33

Bearing

GB276-89
7000103

30270

113 |

GB1096-79
B 15

34

. Gear

. 30098

35

| _K'eﬁf_

.' - CE x40

GB1096.79

1

-GR1096-79 -
635

36 |

' Shaft

'15‘ |

37

- 'Shaft

| s

L Gear

- ""'3{)2_5{;

38 |

Key

T GB1096-79
5% 35

T GB276.89
o0z

39 |

- Circlip -

GB894.1-86. |

3| - Cover | 3°

- Gear

30060

T GBI17-86
5x 25

30468

Gear

) [ Ol seal |2}

30458

‘Bearing |

- GB301-86
8103

St :--'36335-'

44 |

~ Cover

T om0




47 Instruction Manual for AL-335 (L183) 23/8/2012
NO.] NAME |QTY[  NOTE |NO.| NAME  |aTY| NOTE
RN o ar | e . | GB3452182
45 Ol _segzi B I 3068D 67 Oil seai___- 1 722 % 2.65
46| Beaing | 1 | OBIOIEE ggl Gew 1. 3014C
47| Shatt. | 1] 3021C |69 | Cover | 1 3022F
48| Nat | 2 o268 0| OCilseal | 1 30860
PN | GB117-86 | N | GB70-85
BN LA T I A A b T LY
50 | Bushing | 1 320200 72 Shaft 1 3043E
[T I -,_,_‘_,”.:H_,.\.,.... . .:._ ‘ N . . G 898?? ) ’I HMS._S.: .....
Sy et J TR QP Otee T e xs0x 0
P L o - ~ | GB1071-77
2| Oteesl f T T [TELSeew 1] Miexts
53| Cover | 1 | 30598 75 | Washer | 2 | CB9LI86
i N . 1o - o | CB7085
.54._ Cover 1 3042C 76 ‘ Screw 8 M8 x 15
e - " 4 | GB71-85
55 Oil sear 1. 3070C o Screw 1 | MEX10
56| Gear box | 1 | 3001D | 78 | Positionpiec | 1 3012D
57| Soew |6 | ooo0BS 79| support | 1| 70038
R GB879-86 ., | o©Bsis-gs
$8 Pin 2 | 5x25 8(3 Screw 2 M4 X 20
| Spring ' GB93-87 : . -
59 | sher < | 2 0 81 Shaft | 1| 301D
60 | Screw 2] f\%%?g(%% 82 Gear rack | 1 | | 305:0'(3-. |
61 scew | 1| SRO% a3 Gearrack | 2z | 3049C
| 1T cBe9zes | o, | T aee
ushing | 1 1024C o seal | a4 | GB123585 |
63 Bushmg. 1 3_024_(3_ 85 Oil seal. | 4 1 " w18
- - T a1 5 | GB75-85
64 Gear. 1 -3016C | 86 | Scie:vw 2 M4 % B
65| soew | 1| SBUIBY | g7 | Gear rack | 1 3062C |
| T SRV U GBB18-85 |
66 Shaft i 3015C 88 Screw }2 M3 X 6

{

47



23/8/2012

48 Instruction Manual for AL-335 (L183)

_NO. NAME OIY ''''' NO.IE ] NO. NAME QTy NOTE

89 | Siang board 4| 2060
80 Screw %%7;"865_
g1 Sp;iung ! ?ingS“g% |
92| Steelball GB—?E%:%BM o
..... Q; 3 — Sﬁfg@é g e .

95 Hand“;;ee[ 4 | 3054? - N N
_Méé_,_ | P 4 ______ ; (‘5851(?6579 . N ]
_____ 9{,_68; - - ~ o

98 | Ol window _'“‘35113%1#8-9

99 | Ol seal ) _4m WEFJ )8 B

- . e e




49 Instruction Manual for AL-335 (L183) 23/8/2012

I APRON—LEFT

49



50 Instruction Manual for AL-335 (L183) 23/8/2012




51

Instruction Manual for AL-335 (L183)

23/8/2012

APRON-RIGHT OR APRON-LEFT

NOTE |

NO.I NAME |QTY NOTE NO. | NAME  |QTY
1 | Bushing | 1 4026 23 | Leafsping | 1 4037 |
2 Gear 1 4029 24 Shaft 1 4015
_ .y GB879-86 | T
3 | Pin i §¢>< 30 25 Gear 1 4012
T a ) o . GB119-86
4 Space 1 4027 26 B Pm‘*w 1 5% 33
5 | Gearshaft | 1 4028 27 Gear 1 4013
6 | Worm ame | 1 4008 28 Gear 1 4014 .
71 wom | 1 400 | 20 | Bushing 1 4016
8 | Flatkey | 1 Gggﬁf%‘gg 30 | Aproncse | 1 4001
. _ GB78-85
8 Handle 1 4032 31 Screw 1 MG > 6
10 Lever 1 4033 32 Gear 1. 4010
11 | Hand wheai._ 1 4034 33 Shaft | ‘i_ 4011
; T ' GB70-85
12 ] Indexring | 1 4036 34 Screw SR B 45
GB70-85 GB77-85
13 Screw 1 M6 X 20 35 Screw 1 M8 X 8
' . GBR2089-80
14 Bracket 2 4031 36 Spring 2 1 % 45 X-s
15 Oil cup . | ©B1 1655-79 47 Ball 2 68388—89
16 | Gearshafit | 4 4030 38 Lever 1 4041
17 Screw 1 ]\Gag?g"?g 39 | Gear shaft 1 .4{342. o
- | , GB879-86
18 Washer 1 4035 40 Pin 1 5 x 25 |
19| Serew |4 | gETORS 41| Bushing | 1 | 400
20| Washer | 1 4038 42 " Gear 1 4019
DU T . GBB79-86
21 Boss 1 4039 4‘:3“ Pm 1 5% 25
Key 1 G%‘ggﬁgg 44 Shaft 1 4018

51




52

Instruction Manual for AL-335 (L183)

23/8/2012

NO.

NAME

_: Q’“{Y

“NOTE

67 1 -

" Gib |

- 3022

" GB1160.2-89

A2

68

Half nut house

GB5780-86
M6 > 25

(3B818-85
O MB X33

69

. Screw

" GB5786-85
M6 x 15

- GB95:85
@6

70 |

Half nut

GB5760-85
 mEx 10

71

~ Screw.

(R78-85
M6 X6 .

2|

-, Screw

. MBX.15

CB77-85

1 L*mlt block |

"_-":'Nz,_;'t .

" GB6170-86

M6

| Safety shifter

1 '--14525 B

_:5[4§05_

" Shaft

T ao2a

75 |

“Thread dial

Housing

4005

Screw

T GB70-85
M6 % 65

BOSS o

o MBx8

4045

- Gear

L 4p44

|

| 78

- Screw

- M6 X 15

GB70-85

1 Screw .

TTGRTA.85

1 wmsx 12

 Shaft

| Screw.

GB5780.86

| Washer |

4 Serew |

Q7220271 |

| Washer

| (GBY5-85

" Slever. -

007 |

1 GBiiges |

Caae |




53

Instruction Manual for AL-335 (L183)

23/8/2012

COMPOUND REST

53



54

Instruction Manual for AL-335 (L183) 23/8/2012
COMPOUND REST
NOoT  NAME Tary[ NOTE  [NO.| NAME  |QTY] NOTE
1| Handle | 1 5010 | 23 Key 1 | GBIOSGTS
2| Boss | 1 5000 | 24| Beaing | 1 | CBSCL4
3 Collar 1 5008 25 Scale %_E 1 5026A2
4|  Screw 8 &%8::(%85 26| Rivet 2 6%83(-7&86 i
'.5'_ Tool post | :1 _ 5b05 27 | _ SC{GW 2 ﬁg?ggg
6 -Shaﬂ.._ 4| 5006 | 28| Bracket 1 5013
AEETE 5003 | 20| Beaing | 1 | CEOLS4
8 Pin 1 5004 30 | Indexring | 1 5014A3
o | sping | 1 .1%850453_3‘?(03 31 Handwheel | 1 |  5016A )
10| Ooup | 1 GBI155-86 | 32 | washer | 1 5028
[ e |1 GBG&?‘B‘S 3| soew | 1 eBro-8
12| Screw | 1 CRIa0s | 34 Lever 2 | 503t
13 | Compound 1 | 5001 35 Leaf spring | . 1 4037
14| Screw | 2 5107 | 21A| Nt | 1| 5012
15! e 2 | GBOUIZBO 1oon) Guide screw | 1 5011
16 | Compound | 1 5(;0?.. 30A Ehdéx ring_ 1 5014
17 Pin . | 1 s024  |31A|  Washer 1 5016
;; osorew |1 | GBITES igon Nt | 1| 5025
_~19 M Gib | MT—P?B;;M .33A Screw K %%?2885
20| Screw. | 2 5021 34A|  Lever 1 Ml
21 Not | 1 | 5012a1 | 36| Bracket 1 5017
22 | Guide screw | 1 so11a3 | 37|  Pn | 1 Ggs;?%;gé"““

54



55

Instruction Manual for AL-335 (L183)

23/8/2012

SADDLE

55



56

Instruction Manual for AL-335 (L183)

23/8/2012

SADDLE
NO.  NAME |QiY[ NOTE  [NO.| NAME [QTY; NOTE
1| Saddie | 1 5101 | 23|  Screw GEaTBL a0
2 Screw 8 S}?s;’?g 24 Nut GB&%"BS
3| wipper | 1 5108 | 25|  Screw VAR
4 Cover 1 5106 26 | Press plate 5112
5| soew | 1| GBOSBS a7 | wipper 5111
6 | Press plate | 2 5130 28 | Press plate 5131
7 | Press plate | 2 5110 29 | Press plate 5116
8 Wipper 2 5109 30 Key 65512926679
9 Screw 1 5113 31 | Press plate 5129
| " - W\ GBA79.86
- 10 Screw 1 5128 32 Pin 3 % 20
11|  Pin 2 | GBUIEEE 153 | indexring 5124A3
12 Screw 4 I\%BO‘??{SS% 34 | Leaf spring 5123 °
13| oteup | 5 | CBIYEO |35 | Hand wheel 5122A
14 Screw 2 5115 36 Washer 5028
"' ) o ; - GB70-85
15 | Tool post L 5102 37 Screw M6 X 16
16| Scew | 1| CB68ES | g Hand 4033
17 Bushing 1 5105 39 Lever 4032
L " R RV 1 GB301-86
19| sorew | 2| SBISES a1 Bracket 5125A
o0 - o ) . | GB70-85
20 Nut_ M ,i_w_ j104A2 42 Screw M8 X 30
21 Gear 1 5127 43 Washer 5126
- i ("‘8?8_8}’?“ [ T B i
{ 2 3 ]
22 Screw 1 } M6 x 8 1 44 | Guide screw i l 5103A3




57

Instruction Manual for AL-335 (L183)

23/8/2012

[N

NAME -

arv|

NOTE

NO.

NAME

£

Collar

5122

Qry

NOTE

|36A|

 Nut

5121

la7Al

Screw

"GB77-65

M6 x 6

41

Bracket '

B125A

|44n|

- Guide

Sorew

5103A2

Rivet:

GB827-86
2x4

46

- Scale

5133A2

47 |

Bracket

5120

48|

. Pinr

GB879-86
4x20

57




58 Instruction Manual for AL-335 (L183) 23/8/2012

C s et et 1Y




23/8/2012

59 Instruction Manual for AL-335 (L183)
TAIL STOCK e o 1
NO.| ~ NAME _ NOTE NAME - NOTE -
1 ;{andle_ = 4033 Handle 6004
2 _.'Léver' | - 4032 i | .'.Pih. | GSBiZQSgG |
:._3._ '-N_ut' GB%\;;%BG _Cdlia_r ' 6018
5 ‘Hand _\Ahe‘ai I | 6005 N Screw 6003
qf; Leaf s;_iring - _ _1303_? 28 Base ) 6002 |
7| Indexring | 6010 - Shatt. 6019
8| seew |4 | S oo | Baestor || o |
g gre;g:ket | " 6011 O Nut . '(%Bffié;ig@ﬁ. '
io: _ _cﬁii'cup PR éB“ﬁSS_*BG_ -~ I
11| Beaing GBQ’;%?B‘% |

| 72 | Key 8212916579

113 Gtﬁ.idé.screw 6006 |
'.'_14' - Lock nut 6023
15 Oilcup '63-1?655’86
7| Nut _-"6‘642_

18 Ouill 60‘53_ y )

' {'}9' Tail stock ._ | | .6001 o 7]

| 20 Lock screw 6022
21 Handle 6021

' 3; ' S‘f;aft 6017 o -




60 Instruction Manual for AL-335 (L183) 23/8/2012

'CHANGE  GEA




Instruction Manual for AL-335 (L183)

23/8/2012

61
CHANGE GEAR e
NO.| NAME |QTY[ NOTE _|NO.J  NAME [QivY] NOTE

IR Sorew | 2 obr0-85. 121 Circlip R 688_%%-1?867-

12 Wasl‘;é; 2 : 2003'- | .13 : MTWasher' 1 | 68930185
3 | Ggar R ] 1 | 20028 14 | S'(.:rew' 1 ' ﬁ%%?i%% |
4. Key 1 G%})?i?g?g‘ 15 | Washer 1 130488 M
5 Nut. |2 | CBARES g Gear | 1 _39393:_
6 .Was_';_hér' 1] 3038 | 17|  Key 1 _G%'*gg.?@gg
7 Gear 1 30388 18 | washer | 1 | 3040 -
8 | Beaing | 1 GB20:89 | 19 | Changegear | 1 |  ao7ec
_' 5 Collar 1] 3037B | 20 | Change gear : "30’?50 )
10 'Qa'udrant T 3043'8.' 21 -'Change'gegr_ T 3077C .
1" Screw . 1 _'3([}_359. | 22 | Change gear | 1 3078(;_._ |

61




23/8/2012

Instruction Manual for AL-335 (L183)

62

T ASSEMBLY |




63

Instruction Manual for AL-335 (L183)

23/8/2012

CONTROL SWITCH ASSEMBLY

NAME

Oy

NOTE

NO.|  NAME [QTY] NOTE  |NO.
1 | Guide screw | 1 10058 11 Key (O I e
2 Rod | 1 10068 12 Pin 1 | GBETOES
3 Bracket, | 1 1012 13 Bracket 1 1014
T e GB118-86 GB2089-80
4 Pin 2 6 X 65 14 Spring 1 143 % 8 % 10
| GB70-85 |, | GB70-85 |
5 Screw 2 | MG:‘X 60_ 18 Screw 2 M8 X 15
6 | oiep | 2| CPISTY fug | pracket | 1 1015
. GB308-89 GCB4141.11-84
| ‘? Ball 1 6 17 | Handle pall .1 T M10 X 32
8| Pin 1| CB8T986 1 48| Handle | 1 1016
. 9 Bushing 1 1035 19 Circlip 1 688%42;‘1»86
10| Feedrod | 1 1010 20 | Spring 1 | $B2089-80
21| Screw 1| Sbri-es

63




64 Instruction Manual for AL-335 (L183) 23/8/2012




65 Instruction Manual for AL-335 (L183) 23/8/2012

~ [BED AND DRIVE ASSEMBLY | -
NO.| NAME 1QTY] NOTE [NO.| NAME  [Q7y NOTE .
1] Cover 1] 1021 11.|  Spacer 4 '68317-&*85
12 Screw |2 - 1002 12 - Screw I- 4 'GBS"?S&SS. |
3o 2] w001 1] we o GBA-86
- B D o | 5 | CB578186
| 4 Trest'!e 1 1024 I .14_ Screw i | m8'x 45 |
. | - iR | GB7085
.o__ Washer_ _ 3 | '_'2013_ = 15 SCfew 2 MBx30 |
6| Screw | 3 | GB5781-86 -_
1 1T eBiossTe - '*“
w?, K.ey\ 1. 8x40
8 | Pulley 1] 1003A5
* PO "GB78-85 B
T Seew 11 WExs |
10 Motor 1. Y90S-4TH |




66 Instruction Manual for AL-335 (L183) 23/8/2012

s

|l sPECIAL - AC

ESSORI

66



67

Instruction Manual for AL-335 (L183)

23/8/2012

SPECIAL ACCESSORIES-BASE PART

NO.| NAME _|QrY| . NOTE |NO.| NAME  [GTY|]  NOTE
1| Chipguard | 1 | 1023 31 | ‘Backplate | 1 | . 8601

R GBB5 | ay | T GB4186
5 '_-Sr;rew 4 M6 % 16 32 .Nu_t_ 4 Y
8 | Oftpan |1 | 1022 | 33 | Right bracket | 1 8603
26 | Leftcabinet | 1 | 8400 - | 45 | Right cabinet | 1 8500 -

[0 | Tort i T en 51| Seren GB70-85 |
29 | Left bracket | 1 8602 51 Screw 4 MB % 16 :

i A GB70-85 | T
30 Screw .4 M6 x 16 |

[SPECIAL ACCESSORIES-BRAKE PART o -

[NO] "NAME JQTY[ NOTE  [NO.[ NAME |OTY] ~ NOTE
2 _Qp‘en;é;fcsip_ 1| GB894.1-868 | 63 | Opringpin | 1 Gg‘fz_%’gG
3 | Brack block | 1 54 | spring 1 1048
4| shatt | 1 1040 | 85|  Shatt 1] 1047
16| Serew | 2 | gelO9% |56 - Ciclp | 1 GB88S

T N GB818-85 | oy |  ap o
?3 Screw 1 S M4X 10| 57 Sh:ﬂe_r- 1 1045
19 | Draw rod | 1 1043 58 Shaft 1 1052
' T | | ‘ | GB70-85
2{3. Brac_kgt | 1 1053 59 Screw 1 | M6 % 30
21| - Pivot 1 1042 60 | Draw rod 1 1054
22 Pin 1 88883%57 61 éprin_g pin 1 GSB?Z%SS
23| Shiter | 1 1041 62|  Shaft | 1 | 10491
_ ' o | | 1 cB79-88
24\_ Washer 2 | GB97.1-858 | 63 Screw 1 M6 ¢ 12
g ' . GB91-86 | ., | Connecling :

| %] Opencip | 2 | ZEUe |64 | COogaeen 1 10493
27 | Draw rod | 1 1044 65 Shaft 1 1049-2

e GB70-85
28 Screw 1 M0 » 30 66 Paddle 1 1050
52|  Shatt 1 1051 67 | Springpin | 1 | CBEISLS

P



68 Instruction Manual for AL-335 (L183) 23/8/2012
SPECIAL ACCESSORIES—COOL ING PART T | |
NO.[  NAME [Qry| NOTE  |[NO. NAME QTyY NOTE
6 |Coolantpipe | 1 |JEIGA04ITEI | 39 | Filter 1 9203
_— TTTGB70-85 | 4 | .
9 Scr.ew 4 M5 X 12 .QO Pipe 1 . 929{4
T pipe - o . : 2J51002-87
30 cennecting 1 - 9206 41 Hoopmg 1 20
1. \Nachor - 49, Dine 41 SGT8T5
11 Washer - 1. 9207 4% Pine - 1 16 % 1000
14 | Bracket 1 9208 | 43 | Coolant 1 cBeB . |
PP B Ny ' et GB70-85
m15 Shaft 1 | X6121-06011A | 44 Screw 4 M5 5 10
1 ‘GB70-85 -
17‘ Screw 2 M8 % 35 46 Pipe 1 M16-><_-.j,5. _
| N : JBIGQ0435-89 M | JBGQO574-85 |
_34 Ccofant pzpe_ 1 G3"/8 x. 800 47 | WMetal pipe 1 8 % 1800
35 | Coolant pipe | 1 [JBIEQ0432 891 4 Cover 11 o210
36| Scew | 4 | CHSIEES 49l pige 1| 9206, -
137 Cover 1 6201A 50 | Coolant box | 1 9200 -
38 | Papet lining | 1 9205
APECIAL ACCESSORIES—LIGHTING PART _ [
INO.| NAME 1QTY|  NOTE NO.| NAME 1QTY| NOTE |
Working _ GB70-85 |
! tamp - L _ _ 13 serew 2 M5 x 12
12 | Bracket 1 7015 |

68



69

Instruction Manual for AL-335 (L183)

STEADY REST .

S M S H L T I T e e e e e e e

e e e G

69

23/8/2012



70

Instruction Manual for AL-335 (L183)

23/8/2012

STEADY REST

70

NO.|  NAME |QTY[  NOTE  [NO.| NAME [QTY]  NOTE
1] knob | 3 8205 | 11 | Hexsorewnut| 1 |- CPAL86
“;“ Screw 3 | ?ﬂ%?iagS 12““ ScreW’ | 1 %gsﬁgg
3 Colar | 3 | 8207 13 B..asie body | 1 8201 |
4 Pr?es;fé?g 3 8?_0(; 1'4.: He_x éqt_‘éwa::.zt Ty Ggh?fégs 1
5 H"P"ﬁgﬁgg' 3| 8208 m15_ Wésher O -38_9;7;"_35%
6 sy | 3 8200 | 16 Prossing plate| 1 | 8210 o
1.8 Screw 3 | g?g’?g 18 Spri.ng pin 1 | GE?;?%SS‘S )
IE CSorew | 3 3%75“?3 19 L_o'ckiné:f_éygf 1 .'326'3 |
10 Hex;gew _ 3._,__. GB&%«BGI \ .-20 Locki?}gu;s_cirew 4. 8204



71

Instruction Manual for AL-335 (L183)

23/8/2012

FOLLOW. REST

et s

e

7




72

Instruction Manual for AL-335 (L183)

23/8/2012

NOTE

WO,

NAME

Qry

GB78-85

M6 x 6
8205

8207

- éreséirig '
. lever

8206

I Pressing

8208

"Pressing
- base

8209

Screw

GB7885

M6 X 10

Hex screw

nut

GB41-86
M6

9.1 Screw

“TGB7985 |
M6 X 16 -

- 8201

11|

. Bolt

GB70-85
M8 X 40




73 Instruction Manual for AL-335 (L183) 23/8/2012

POSITIONING DEVICE

oL

E ’ | 3 ‘\

/ d
| <5

73




74

Instruction Manual for AL-335 (L183)

23/8/2012

___H__.E*"?f? _________ NO. A oty NOTE
8705 ] Body 1 8703
"_“'é—é—”éj?fﬂé—:é—é—- et e, ,._,..,_,_,,_,_,_,._t..._m__,_ _________________ e A Y : ﬂ_
___________ 3xe |6 Indicte 1 8707
o o R
SR E D | MEX 10
8704 | 8 | ‘Screw 5 GR70-85
- IRERS t";’?ﬁ X 12

hﬁS

GQ?S 85
ﬁﬂo x:?@

Pretez&uzo
- Cover

8901

GB70-85
M6 45

Piny

74

LT




75



Instruction Manual for AL-335 (L183)

23/8/2012

76
GUARD
NOJ NAE_QTY]TTNOTE  TNO]NAWE [QTV] ROTE |
1| Left box 1120 -
_:? Down board 15T ?_’:‘58 - |
__3 Up board 1117 R
4 1 Right box ‘?’HO i
5|  Apron 4000 N
6| Bracket 1012
+~? -~ Gear box 3.00{.} | ) i -

76





